
 
 
 
 
 
 
 
 
 
 
    City of  I lwaco 

September 2015 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Source Watershed  
Control P l a n   

 



 
Ilwaco Source Water 

Control Plan 2015 
 
 
 
Prepared for:  

 
PO Box 548 
Ilwaco, WA 98624 

 
 
Prepared by: 

 
Columbia River Estuary Study Taskforce 
818 Commercial Street, Suite 203 
Astoria, OR 97103 

 
 

Prepared with funding from: 
Washington State Department of Health 

 
 
 
Special thanks to the following contributors: 

Rick Gray, City of Ilwaco 

Daryl Gardner, City of Ilwaco 

Dave Mckee, City of Ilwaco 

Nadia Gardner, Columbia Land Trust 

Darin Stringer, Pacific Stewardship LLC 

Tom Kollasch, The Nature Conservancy 

Nick Somero, USDA NRCS 

 

 



 
Ilwaco Source Water 

Control Plan 2015 
 

1 
 

Table of Contents 
 
 
1 Introduction………………………………………………………………………………………………………………….. 2 
2 Source Water System .......................................................................................................... 3 
3 Delineation ......................................................................................................................... 4 
4 Geography ........................................................................................................................... 5 
5 Hydrology ............................................................................................................................ 7 
6 Water Quality ...................................................................................................................... 9 
7 Land Use and Activities .................................................................................................... 11 
8 Source Water Vulnerability .............................................................................................. 14 
9 Existing Watershed Control Measures Evaluation .......................................................... .18 
10 Action Plan……………..………………………………………………………………………………..…………….…….21 
11 Conceptual Acquisition Strategies……………………………………………………………………...……..…29 
 
Appendix A: Photographs  
Appendix B: Funding Sources 
Appendix C: 1987 Agreement 
Appendix D: Maps 
 Region  
 Land/ Timber Ownership 
 Parcels/ 1987 Agreement Units 
 Roads Overview 
 FPA Preliminary Stream Types and Zones 
 Timber Areas Downstream of Impoundment   
Appendix E:  Selected Roads Inventory 
 
 
 
 
 
 
 



 
Ilwaco Source Water 

Control Plan 2015 
 

2 
 

1. Introduction 
 
 

1.1 Background 
Implementation of this Water Source Control Plan will protect the City’s drinking water supply and the 
health of water system users.  It is typically more efficient to protect drinking water in the source 
watershed than it is to treat dirty water or to find and replace a drinking water supply. 
 
Communities using surface water for their drinking water are required to ensure adequate source 
watershed protection under the Safe Drinking Water Act and the Washington State Group "A" Public 
Drinking Water Supplies Rule, WAC 246‐290. Protecting drinking water at its source is the first part of a 
“multi‐barrier” line of defense including treatment and monitoring.  State of Washington Department of 
Health gave Ilwaco’s watershed a low susceptibility rating in 2014. 
 
The multi‐barrier approach uses a series of technical and managerial barriers to prevent contamination of 
the drinking water source and distribution system. The overall philosophy is that by having multiple means 
of preventing contamination, if one approach fails, consumers will still be protected. The multi‐barrier 
approach includes: 
 
• Risk Prevention: Select and protect the best source of drinking water. 
 
• Risk Management: Install and operate effective treatment technologies, properly design and construct 

facilities, and employ trained and certified operators. 
 
• Monitoring, Compliance & Enforcement: Use a combination of monitoring that includes source water, 

finished water, distribution system, and tap monitoring to detect and fix problems. 
 
• Individual Action: Empower customers with information on drinking water quality and health effects 

of contaminants, and provide opportunities for customers to be involved in water system decision‐
making. 

 
1.2 Watershed Control Program Requirements 

1 In Washington State, under WAC 246‐290, drinking water supply systems using a surface water source 
must develop and implement a watershed control plan in order to protect the water supply and the health 
of the water system customers. Protection of the City’s source watershed (“watershed”) can be 
accomplished through monitoring, limiting, and controlling to the best extent possible, all activities that 
may pollute the source water.  
 
This plan complies with Washington State’s watershed control program requirements. Regulatory criteria 
against which Ilwaco’s source water protection is evaluated are provided in Washington’s Administrative 
Code. 
 
• WAC 246‐290‐135, Source Protection 
• WAC 246‐290‐668, Watershed Control 
• WAC 246‐290‐678, Reliability for Filtered System 
In accordance with WAC 246‐290‐135(4), the City’s Watershed Control Plan must include a description of 
the source protection area, hereafter referred to as the watershed, including information on its location, 
hydrology, land ownership, and any activities that may adversely affect source water quality. The state 
regulations also require a description of any and all written agreements, monitoring activities, and water 



 
Ilwaco Source Water 

Control Plan 2015 
 

3 
 

quality information, and a plan for protecting water quality in the protection area.  
 
WAC 246‐290‐668 requires an evaluation of the Source Watershed Control Plan at least every six years. All 
changes in the watershed over the previous six years, and changes that affect water quality, must be 
described. New or improved knowledge about the watershed and its functional characteristics, including 
hydrology, should be incorporated into a new Source Watershed Control Plan. The purveyor must also 
have a monitoring program in place to assess the adequacy of the Source Watershed Control Plan. 
 
The Source Watershed Control Plan is an amendment and addition to the 2011 City of Ilwaco Water 
System Plan. 
 
 

2.  Source Water System 
 
The City collects its water from Indian Creek and its tributaries. Water is impounded by a dam and 
treated at an on‐site water treatment facility. The water diverted for the City of Ilwaco would otherwise 
continue flowing through Indian Creek to the Bear River. The Bear River empties into the southern end of 
Willapa Bay. Treated City wastewater is discharged into Baker Bay. The Bear River is a minor source of 
water for Willapa Bay, which is supplied primarily by the North River, Nasselle River, and Willapa River. 
Willapa Bay is an estuary significant for its fishing, oyster farming, wildlife refuge, and recreational 
opportunities. The City is required by its water right to bypass a minimum flow into Indian Creek. 
 
The City’s drinking water intake is located behind the dam. Raw water from the impoundment flows by 
gravity to the water treatment plant. The water is filtered, disinfected using hypochlorite, and routed to a 
storage tank before flowing to the City’s distribution system. The Indian Creek treatment facility 
currently has a production capacity of 1.5 mgd with both filters operating and water rights for 1.5 mgd. 
 
Storage 
Untreated water is stored in the Indian Creek Impoundment. The 60‐foot‐high earth dam is 750 feet long 
at the crest and 400 feet long at the base. The reservoir impounds 29.5 acre‐feet (9.6 million gallons) of 
water at low pool (Elev. 45 feet), 847 acre‐feet (276 million gallons) at normal pool (Elev. 90 feet) and 
1,022 acre‐feet (333 million gallons) at maximum pool (Elev. 94.7 feet). The reservoir covers 5.07 acres at 
low pool, 35.19 acres at normal pool and 48.39 acres at maximum pool. 
 
In order to mitigate any adverse effects to aquatic spawning and rearing habitat, reservoir filling is 
limited to December, January, and February, with filling evenly distributed over these months. Stream 
water is not allowed to be diverted to the reservoir for filling during the salmon migration periods of 
October/November and March/April/May. 
 
Intake 
The reservoir has been designed so that 97 percent of the storage capacity can be released by gravity. An 
18‐inch steel pipe, encased in 10 inches of reinforced concrete, is located at an invert elevation of 22 feet 
(approximately 15 feet below the dam base). This pipe can remove 97 percent of the storage in a 10 to 
20 day time period depending on inflow to the dam. The intake has two 12 inch diameter inlets that are 
screened. The pipe inlets are located at elevations of 75 and 60 feet. 
 
Water is conveyed to the Ilwaco Water Treatment Plant by approximately 1,000 feet of 18‐inch and 12‐
inch raw water transmission line. 
 



 
Ilwaco Source Water 

Control Plan 2015 
 

4 
 

Treatment 
The pumping and transmission facilities are designed to handle the maximum projected flow rate of 1.5 
mgd. The plant includes 2 ‐ 700 mgd up flow clarifier package plants.  The maximum allowable operating 
capacity of the plant is 1.5 mgd. This expansion allows the City to supply approximately 1.0 mgd while 
one 1.0 mgd filter unit is out of service.   
 
When the raw water enters the treatment facility, a flow‐through turbidimeter measures the raw water 
turbidity. The City adds alum, soda ash, polymer, and potassium permanganate to ensure the removal of 
turbidity, iron, and manganese required to provide a high quality finished water and meet regulatory 
standards. The amounts of water treatment chemicals vary, depending on the varying raw water quality. 
 
The City’s water treatment system includes chemically aided flocculation, clarification, and mixed media 
filtration to remove particulate matter, and chemical disinfection to provide an appropriate chemical 
residual within the distribution system. These conventional filtration treatment technologies meet DOH 
standards for treatment of surface water.  
 
With its existing technology, the treatment equipment at the water treatment plant produces acceptable 
drinking water by removing particulates and large organic materials. The equipment is sufficient at 
removing bacterial contaminants such as Giardia and Cryptosporidium through filtration and disinfection 
using sodium hypochlorite.  
 
However, the existing water treatment plant is not well equipped to remove VOCs or SOCs, which are 
typically associated with petroleum products, herbicides and pesticides. Additional filtration media 
equipment would need to be installed in order to remove and sequester VOCs and SOCs if these become 
persistent contaminants. 
 
 

3.  Delineation  
 
Indian Creek Reservoir is recharged by precipitation that falls within its watershed: 
• Stream channels intercept precipitation and convey it into the reservoir.  
• Precipitation falls on and runs over the ground directly into the reservoir. 
• Precipitation falls on the ground, infiltrates into the soil, and flows into the reservoir or into streams 

that then flow into the reservoir.  
 
The extent to which water flowing underground that originates outside of the watershed reaches the 
Indian Creek Reservoir is unknown.   
 
For the purpose of the Source Water Control Plan water balance analysis, the source water area is 
determined by the highest continuous ridge upstream from the reservoir (i.e. the ridgeline surrounding 
the watershed) as delineated by Gray and Osborne for the 2011 Water System Plan, totaling 808 acres 
according to that plan.   
 
For the purpose of other source water control planning and implementation, the source watershed is 
determined by the highest points of land upstream from the watershed (i.e. the ridgeline surrounding the 
watershed), as delineated by Columbia River Estuary Study Taskforce in 2014, totaling 893 acres.  The 
watershed delineation was altered in different locations for the following three reasons: 
• To err on the side of inclusiveness in locations of topographic ambiguity. 
• To include road sections and their source areas that may have ditch lines crossing into the source 



 
Ilwaco Source Water 

Control Plan 2015 
 

5 
 

watershed.  
• To correct what appear to be minor errors in the 2011 delineation that excluded areas within the 

topographically defined watershed.       
 
The 2014 watershed delineation was performed using GIS to manually digitize the watershed ridge line 
using USGS topographic and roads data at a scale of 1:8000.   
 
 

4. Geography 
 
4.1    Location 
The Indian Creek Watershed is located in Pacific County, Washington, approximately 5.5 miles east‐
northeast of the City of Ilwaco, Washington. The impoundment dam is located approximately 5,500 feet 
upstream from the confluence of Indian Creek and Bear River.  
 
The drainage basin located in Sections 27, 28, 29, 33, and 34 of Township 10N, Range 10W and Section 3 
of Township 9N, Range 10W in Pacific County consists of approximately 893 acres. The terrain of the 
drainage basin consists of wooded slopes. The adjacent drainage basins to the north and east discharge 
to small creeks that are tributaries to the Bear River and the drainage basins to the west discharge to 
small creeks that are tributaries to the Chinook River. 
 
The larger Bear River Watershed of which the source watershed is a part, has about 12.6 miles of main 
stem creek with an additional 30.7 lineal miles of tributaries. The drainage area comprises about 30 
square miles, and is the southernmost watershed emptying into Willapa Bay. The lower 3.5 miles is 
tidally influenced and surrounded by marsh and deciduous brush.  Further upstream, the gradient 
increases to become moderate and provides spawning and rearing habitat for chum, fall chinook, coho 
and winter steelhead (Phinney and Bucknell 1975; WDFW and WWTIT 1994). In the upper reaches, the 
uplands are mountainous with steep tributaries, providing spawning and rearing habitat for coho and 
winter steelhead.1 
 
4.2   Climate 
The Coastal mountain range influences the local climate by intercepting prevailing moist air moving inland 
from the Pacific Ocean.  Mean annual precipitation to the drainage basin is approximately 79.43 inches 
per year, as measured at the Long Beach Experimental Station, the official rain gauge closest to the 
watershed. This should be considered a conservative estimate, as average annual rainfall has been 
estimated at 100 inches in the Willapa Hills, and 80 to 90 inches in the foothills.2   
 
Autumn rains in the Indian Creek Watershed begin in October.  Relatively high precipitation continues to 
occur throughout the winter months. Precipitation rates decrease towards and through the spring. The 
summer months of July, August and September are relatively dry.  The daily maximum precipitation 
events for individual winter months between 2003 and 2014 at surrounding weather stations in Naselle, 
Columbia, and Grays River watersheds was about 2 to 4 inches, with rare daily events in the 5 to 6 inch 
range in the Naselle watershed.3  
 
                                                           
 
1 CWC Coastal Watersheds Consulting. 1998. A Watershed Level Conservation and Restoration Plan for the Bear River, Pacific County, WA. US Fish 
and Wildlife Service, Lacey, WA. 25pp 
2 http://www.nrcs.usda.gov/Internet/FSE_MANUSCRIPTS/washington/WA627/0/wa627_text.pdf 
3 National Climate Data Center. 2014.  http://www.ncdc.noaa.gov/cdo‐web/datatools/findstation 



 
Ilwaco Source Water 

Control Plan 2015 
 

6 
 

4.3   Topography 
Watershed elevations range from approximately 50 feet at the treatment plant to 1000 feet above sea 
level.  Within the outer watershed ridgeline, several ridgelines descend into the watershed.   
 
The interior ridges in the northern portion of the watershed are relatively low elevation, broad, and 